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YKPAUHA é O A O AJIHEBCKUW METANNYPITUYECKUIA KOMBUHAT"

UKRAINE JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"
94202 r.Andyesck, yn. Wmungra, 4 94202, Ukraine , Alchevsk , Schmidt str. 4,
Ten. : (06442) 9-23-14 Tel: (06442) 9-23-14
akc: (06442) 9-43-47, 3-71-47 Fax:(06442) 9-43-47, 3-71-47
3ABO/ICKOW CEPTU®UKAT KAYECTBA Ne 69440 Hara 17.04.04 Nver w3 nuctos
MILL'S QUALITY CERTIFICATE Ne - Date Sheet 1 of 1 sheets
CBuUAETENLCTBO O NPUEMOYHDBIX UCMbITAHUAX
Inspection certificate EN 10204/3.1.8
KoHTpakr Ne 2000-207/1ncT- 3asoackont 3aka3 Ne 4135
Contract Ne 026/0109-0y-997 Manufacturer's production order Ne =
3akasuuk: Kopnopauus 'MuayctpuansHeiit Cokos [JoHbacca ' (UCA)
Aana cdoupmel "dycdepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm" DUFERCO SA"
Baron Ne LOT 1
RW-car Ne 67343368
HaumeHosaHue ToBapa: ropsvekaTaHblit CTanbHoW NUCT ¢ CraHpapT:
06pe3HbIMU KPOMKaMK Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
- edges ASTM A6/ABM
apka cranu )
Grade of steel ASTM A36 nnockocTHocTb 50% ASTM A6/A6M
PRIME HOT ROLLED ALLOYED STEEL PLATES WITH BORRON CONTENT 0.0015-0.030%
CocTosiHne NoCTaBKu: ropsavekaraHbIi
Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, MM Konuyectso TeopeTnyeckuit
nosuy.| nnaBok napTuii Dimensions, mm TOBapa, BEC,TH
TonuwuHa Wnpuna AnuHa © wr/mect Theoretical
Item Cast Ne Test Na Thickness Width Length Quantity/pcs weight tn
1 02677 299 15.88 1829 6096 12 16.680
1 02677 301 15.88 1829 6096 16 22.240
1 02677 302 15.88 1829 6096 18 25.020
Total quantity (pcs): 46 Total theoretical weight (tn) : 63.940
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Beinnaeka : MapTeHOBCKUA cnocob npousBogcTea.
Steelmaking process : open hearth furnaces.

3aBopackoi cepTudmkaT kavecrea Ne
Mill's quality certificate Ne

Homep XunmMudeckuit coctas, % ) Chemical composition, %
nnaeku C | Mn ] Si ST P Cr [ NiJTCuJ AT N-TV TMo] TiJAs] Nb | B
Cast Ne X 100 X 1000 X 100 X 1000
02677 17 91 24 28 10 5 3 3 5 8 <8 <20 5 5 <8 o 5
’
PE3YNbTATbI  UCNbLITAHUA TEST RESULTS
WcnbiTanve Ha pacTskeHue U yaapHbii narnb Tensile and impact test
Paamepsi 1=(j) Oneprus ygapa KU
obpasua OrGop obpasua Tem- | NMNpe- | Mpe- } OtHoc. | Cyxe- Impact energy
nepa- | aen aen une [2=(j/sm?) YAapHas esskocTe KCU Waru6
Ne D.m. of Specimen Typa yanu- Impact strength
napTiu specimen Téky- | npou- | HeHne 3=(%)  BonokxucTan cocTansiowasn
vens- | wectw | Hocru Fibrous appearance
tonuw- | wipwu- | Mecro,| Han- { Mono- | Tawmii | 4= Teepaocts
. Hardness
Ha Ha paene | xeHune Yield | Ten- | Eilon- Re-
Hue Test | point, sile | gation | duc-
tion
test thick- | width, | Loca | Direc | Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200| areaZ
] c° Mpa | Mpa % % 3HaveHns Values
1 2 3 In
299 15.881 40 T +20 | 299 | 468 | 22.0
15.88| 40 T +20 | 298 | 469 | 29.0
301 15.881 40 T +20 | 336 | 479 | 21.0
15.881 40 T +20 | 345 | 482 | 27.0
302 15.88| 40 T +20 | 333 | 482 | 28.0
16.88| 40 T +20 | 341 | 485 | 22.0
. €naHo B YkpauHe, Mapka cranuw, pasMepbl, Ne nnasku, Ne naptum, MEXICO, 0271, Tos. 3Hak kombuHaTa.
MapkupoBka:
Marking: made in Ukrainé, grade of steel, dimensions, cast Ne, test Ne. MEXICO. 0271. mark of the works.
KneiimoBka: Ne nnaskw, Mapka cTanu, ToB. 3Hak komGuHarta 0271T( KNeNMo
Hard stamp: t Ne,_grade of steel, mark of the works 0271T( stamp
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JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

LR

* 94202 r.Anyesck, yn. limnara, 4

Ten. : (06442) 9-23-14

¢akc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14 :
Fax:(06442) 9-43-47, 3-71-47

3ABOACKOWN CEPTUGUKAT KAYECTBA Ne
MILL'S ;QUALITY CERTIFICATE Ne

CBUAETENLCTBO 0 NPUEMOYHBIX UCNBITAHUAX

Inspection certificate

Harta
Dare

17.04.04

EN 10204 3.1 B

Nuer 1 u3 nucros 1
Sheet 1 of sheets 1

3asopackon 3aka3 Ne

KontpakT Ne 2000-207/1nct- 3110
026/0109-0y-997 . E—
Contract Ne Lot: 1 Manufacturer's production order Ne
3aka3uuk: Kopnopauws 'MHaycTpuansHbiii Cotos JoHbacca ' (UCO)ans dupmel” JYPEPKO CA*
Customer: Corporation * Industrial Union of Donbass " for firm "DUFERCO SA"
Konu4ecTBo fnMcToB: 73
BaroH Ne 67168526 KonuuyecTso nadyex: 14
RW-car Ne - Konu4yecrBo MecT: 14
HaumenosaHue Tosapa: PRIME HOT ROLLED ALLOYED CTaHAapTZ
STEEL PLATES
Description of goods: WITH BORRON CONTENT Standard:
0.0015-0.0030% ASTM A6/A6M
flatness 50% ASTM A6
Mapka cranm ASTMA36 ASTM A36/A36M
Grade of steel
CocTosiH1e NOCTaBKu: ropsiyeKaTaHHbIv
Delivery condition: hot-rolled
Ne | Homepa |  Homepa Pa3smepbl, MM Konuuectso | Konuyectso | TeopeTudeckur:
nosuu,. nNasoK napTua ~Bimensions, mm ] nuctoe | nmadex BEC,TH
TonwuHa Wupuna Onuxa wr/mect Pack Theoreticat
ltem Cast Ne Test Ne Thickness Width Length | Quantity/pcs weight,m.t.
2 5307 3344 12.7 1829 6096 14 4 15,568
1 1347 3345 9.53 1829 6096 59 10 49,206
|Total: 73 14 64,774
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Bbinnaexa : -

Steeimaking process :

MapTeHOBCKUIA

£

Crioco6. nponasoacTsa.
open hearth furnaces.

3asoncK

v i

e/

i cepTiuKkaT KavecTsa Ne
. Miﬁlﬁl_'_sl,_gu'ality certificate Ne

Homep

Xumuveckuit coctas, %. .

. Chemical composition, %

‘' nnasku C [ Mn] si s | P Ccr | Ni | Cu Al | N | v |Mo] Ti | As]Nb
Cast Ne X 100 X 1000 X 100 . X 1000 .
1347 16 89 22 331 10 6 4 6 5 8 <8 [<20{ 5 6 | <8 26
5307 15 84 | 23 | 22 7 5 3 5 8 8 <8 <20 5 7 | <8| 29
PE3YNbTATHl  UCMLITAHWUA TEST RESULTS
VcnbiTaHue Ha pacTsxeHue U yaapHbiit narub Tensile and impact test
Pasmepb! 1=(j)  Oweprus ygapa KU
obpasua Ot6op obpasuya Tem- | Mpe- | Mpe- | OtHoc. | Cyxe- Impact energy
nepa- | aen aen Hue [2=(i/lsm YpapHas BaskocTe KCU | WUarub
Ne D.m. of Specimen Typa yanu- ) Impact strength
napTuu specimen Teky- | npoy- | HeHue BonokHucTas
ucnbl- | vectn | HocTw 3=(%) Ccocrasnaowan
Tomym-| wmnpn-| Mecto,| Han- | Mono-| Tanui Fibrous appearance
Ha Ha paBne)xexne Yield | Ten- Elon- Re- |47 Teepaocte
. . . Hardness
Hue Test | point, sile gation | duc-
tion
test thick- | width,! Loca | Direc| Posi | tem- stre- Bend
Ne ness, | mm | tion tion | tion | pera- ngth of
mm ture Reh Rm, | Lo=200 |areaZ
%] Co | N/mm2{N/mm2 % % 3HayeHus Values
1 2 3 | Zn
3344-1 12.7 | 40 T +20 | 320 | 471 28.0
3344-2 12.7 | 40 T +20 | 320 | 476 | 26.0
3345-1 9.53 | 40 T +20 | 304 | 457 | 28.0
3345-2 9.53 | 40 T +20 | 323 | 471 28.0
MapkupoBeka:  mapka cranu, pasmepbi(mm), Ne nnasku MEXICO,10271,To8 3Hak 3asoa,cenaHo B Ykpaure
Marking: grade of steel, dimensions(mm), cast Ne MEXICO,1027 1, mark of the works,made in Ukraine
Knermoska: Ne nnasku, N2 napTun, Mapka cTanu, TOB. 3Hak kombBunaTa, 10271 k kneimo
Hard stamp: testNe, grade of steel, mark of 10271k stamp
LiseTHas Jlot 1-kpacHas nonoca

Color marking:

Lot 1- red strip
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